TEST CERTIFICATE

Determination of the anti-slip property of floor coverings
in workrooms and fields of activities with slip danger

Tested material: wood/wood composite material
Kind of material: oak parquet flooring, impregnated
Article description: LOBASOL Markant
Dimensions: 1000 x 500 x 8 [mm]
Colour: light and dark brown wooden rods; clear impregnation
Surface: even, fine rough structured, factory-made impregnation

Producer/Supplier: LOBA GmbH & Co. KG
Leonberger Str. 56-62
71254 Ditzingen

Client: LOBA GmbH & Co. KG
Leonberger Str. 56-62
71254 Ditzingen

Certificate No.: 76401603.001e

Test date: 30.08.2016

Sampling: Sent by the customer to the research institute
Test method: DIN 51130 (edition 02/2014)

“Testing of floor coverings - Determination of the anti-slip property -
Workrooms and fields of activities with slip danger - Walking method - Ramp test”

Delivery of the test material has been effected in ready-to-test surface condition.
Test result: Average total acceptance angle: 11,1°

Assessment: Classification group of anti-slip property: R10
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This test certificate is valid as long as there is no change in the above mentioned test-basis - for products
which are identical to the test specimen. The certificate is given for 5 years (starting from test date).
Publication and reproduction of this certificate is only allowed in unabridged form.
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